
1 1

2 2

3 3

4 4

5 5

6 6

A
A

B
B

C
C

D
D

1

7

6
5

2

14

8

9

11

10

12
9

8

13

4

3

10
1 

- 
10

2 
TI

LT
 H

EL
M

NUMBER QTY
1 TILT MECHANISM 1
2 T/MECH RUBBER BOOT 1
3 T/MECH MOUNT PLATE 1
4 T/MECH ADAPTOR 1
5 LOCK NUT 5/8" UNF 1
6 WASHER 1
7 WOODRUF KEY 1
8 NYLOC NUT 5/16" UNC 7
9 FLAT WASHER 5/16" 7
10 STUD 5/16" UNC 3
11 SCREW M6 x 20 4
12 SCREW 5/16" UNC - 1 1/2" 4
13 SCREW 1/4" UNC - 3/4" 3
14 101 - 102 TILT HELM PUMP 1
15
16
17

SC - 10175

DESCRIPTION
TH - 6608
BOOT
TH - 6618

NU - 10177

TH - 6622
NU - 6108
WA-10013
KE - 10219

101 - 102 TILT HELM

PART NUMBER

SC - 10282

WA - 10034
ST - 6625

SC - 10283


